

TEST REPORT

Client:

Report: E13:459

Attention:
 Telephone:
 Fax:

Date: 16 July 2013
Page: 2/4
Order No:

Sample Description: Woven canvas fabric from outdoor bedding product
Colour: Olive green

RMIT Ref. Number: E16814A

Test Description

Method

Determination of Ease of Ignition of Vertically Oriented Specimens

ISO 6940-2004

State of Specimens: Conditioned
 Ambient Relative Humidity: 47%
 Gas Type: LPG
 Side of Fabric Tested: FACE
 Size of Specimen Tested: 200mm x 80 mm

Ambient Temperature: 21.0°C
 Barometric Pressure: 1003 hPa
 Type of Ignition: **EDGE**
 Date of Test: 04 July 2013

Mean ignition time length direction: 2 seconds
Mean ignition time width direction: 1 second
Minimum ignition time: 1 second

LENGTH DIRECTION		
Specimen	Time (sec)	Result
1	2.0	Ignition
2	1.0	Non-ignition
3	2.0	Ignition
4	1.0	Non-ignition
5	2.0	Ignition
6	1.0	Non-ignition
7	2.0	Ignition
8	1.0	Non-ignition
9	2.0	Non-ignition
10	3.0	Ignition

WIDTH DIRECTION		
Specimen	Time (sec)	Result
1	2.0	Ignition
2	1.0	Non-ignition
3	1.0	Ignition
4	1.0	Non-ignition
5	2.0	Ignition
6	1.0	Non-ignition
7	2.0	Ignition
8	1.0	Ignition
9	1.0	Non-ignition
10	2.0	Ignition
11	1.0	Ignition
12	1.0	Ignition
13	1.0	Ignition
14	1.0	Ignition
15	1.0	Ignition

LENGTH DIRECTION		
Ignition time	No. of ignitions	No. of non-ignitions
1 second	0	4
2 seconds	4	1
3 seconds	1	0

WIDTH DIRECTION		
Ignition time	No. of ignitions	No. of non-ignitions
1 second	7	4
2 seconds	4	0

Replacement of Test Report E13:446R1 dated 15 July 2013



This facility is accredited for compliance with ISO/IEC 17025.
 Chemical Testing of Textiles and Related Products, Accreditation No. 5115,
 Mechanical Testing of Textiles and Related Products, Accreditation No. 5116.

Samples are tested as received. Sample and sample description are provided by the client. The above test(s) relate only to the sample tested. This document shall not be reproduced except in full. It is invalid if altered and may not be used in any form of advertising without prior written approval from RMIT Textile Testing Services.



T. Orchard

Authorised Signatory

TEST REPORT

Client:

Report: E13:459

Attention:
Telephone:
Fax:

Date: 16 July 2013
Page: 4/4
Order No:

Sample Description: Woven canvas fabric from outdoor
bedding product

RMIT Ref. Number: E16814A

Colour: Olive green

Test Description

Method

Reference: E16814A - FACE



Replacement of Test Report E13:446R1 dated 15 July 2013



This facility is accredited for compliance with ISO/IEC 17025.
Chemical Testing of Textiles and Related Products, Accreditation No. 5115,
Mechanical Testing of Textiles and Related Products, Accreditation No. 5116.

Samples are tested as received. Sample and sample description are provided by the client. The above test(s) relate only to the sample tested. This document shall not be reproduced except in full. It is invalid if altered and may not be used in any form of advertising without prior written approval from RMIT Textile Testing Services.



T. Orchard

Authorised Signatory